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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in May. 2018.

3. Parts are subject to changes in design without prior notice.
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F {AE§{%/Machine body




ZF {AEH1%/Machine body

=

No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY

1 (60384 1 | ARAEAXZZHE SUPPORT BAR

2 [61018 1 | EHR TOP COVER

3 160227-02 1 |CDFANILARIL DIAL BUSHING, CD

4 |B150607 1 | BRI L RUBBER CAP, 32.8

5 161015 1 |RFEH/N— COVER, ;T/TAKE-UP LEVER

6 160204 1 |RFEAHN—L BOLT, SOCKET M4X0.7 L=6

7 131207 1 | RKFEHNAN—1LETYv— WASHER, PLAIN M4

8 160228 1 | ER—k\vF SHEET PACKING

9 130066 7 |EiR1E BOLT, SOCKET M5X0.8 L=12

10 |27172 5 |74 SCREW M6X1 L=8

13 160002 1 |@ER FACE PLATE

14 |B159150 1 |ERT g RUBBER CAP, 20.5

16 {60004 1 (EHRGH S OIL WICK, 12X12X130L

17 160003 (I TAE PACKING,; F-PLATE

18 127177 2 |ERL BOLT, SOCKET M5X0.8 L=16

19 |B117936 3 |TdLke RUBBER CAP, 9.4

20 |20218 IS N=PN ;5 RUBBER CAP

21 (20161 1 hE OIL WINDOW

22 | 8040 2 |a—FAh/s—1t SCREW SM9/64X40 L=8

23 (30025 2 |a—FhnN—1kTvsv— WASHER, PLAIN 3.5

25 [BS20345 1 EVEAS L RUBBER CAP

26 [B159150 1 |[a—KR3a L RUBBER CAP, 20.5

27 |B142743 1 |FLYYU A =54z RUBBER CAP, 27.5

28 [B159928 1 [FEYERE ) A —RINE RUBBER CAP, 14

29 |B142374 2 |\woLnR—EIdysa BUSH, DRY ; L=20

30 |B140063 1 /3L N—Rbkyss— PIN, DOWEL

32 [B153132 1 /1Ay N—R b yIS—F 21— NYLON TUBE, L=13.5

33 [B140063 1 [/INYILIN—RTY)U T R ysi— PIN, DOWEL

34 [B104821 IR VACIVIACE =N RUBBER CAP, 10.5

35 (30046 1 |7—REIE SCREW M4X0.7 L=6

36 (31207 1 |7—RBELEDTY Y — WASHER, PLAIN M4

37 [60238-01 1 |ZLR SLIDE PLATE, F

38 [70214-01 1 |ELRRTYY SPRING

39 37229 1 |ZELRLE SCREW M4X0.7 L=5

40 38023 1 |ARARYIS— STOPPER

41 (8040 2 |AlRA~y/—1E SCREW, SM9/64X40 L=8

42 (60358C 1 [ RyR_EHRER) UPPER COVER ASSY, BED

43 (60359 1 [ RyRER/SyFY SHEET PACKING, BED

44 (30075 10 [Rywk EfRiE BOLT, SOCKET M4X0.7 L=8

45 |B105113 1 [ Ryk#aihte SCREW SM1/2X28 L=5

46 |B105215 2 | RyRiGimtE/ x> PACKING

47 (60357 1 [ERNAAT PIPE

48 (60371 1 |EKSRE=Z—JL(T TUBE, 7X3X150L

49 (60364 1 [ RyKhiz OIL CAP, BED

50 (B140518 1 INyRHRAIHEHE SCREW SM5/16X28 L=10

51 |B081007 1 |INyRmA2 IR0V O RING, P7

52 (61061 1 [NILEAT—FK($8) BELT GUARD SET

53 |61061-01 1 [ RILFHT—F) BELT GUARD, L

54 (61061-02 1 |RJLMH—R(©2) BELT GUARD R

56 (28138 4 |NJLRH—FIEA) BOLT, SOCKET M6X1 L=10

57 (10599 4 | NJLMA—FIEA) Ty ¥v— WASHER, PLAIN M6

60 |34629 2 |RJLFH—FKLEB) SCREW M4X0.7 L=8.0

61 |35495 1 |BHBRXXAE HOLDER BAR

62 1101520 2 [BmHBFEZAHELSTVE NUT, SM15/64X28

63 [B159150 1 |R&HS—TLE RUBBER CAP

64 |30625 1 |[BEHRa—KH52T CABLE CLAMP

65 37288 1 |a—K935271E SCREW M4X0.7 L=5.0

66 [37229 2 |7uE SET SCREW, SOCKET M4X0.7 L=5
2§t/ Two needle>

1 [61207 HES3 S SUPPORT BAR

67 |61208 1 | XAEZZHEE) SUPPORT BAR (LONG)




F#R84% /Upper shaft mechanism




L EhRS{%/Upper shaft mechanism

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 |61004 1 |EEH UPPER SHAFT
2 |61048 1 [95v9F—avhls CRANK MOTION CAM
3 [61003 1 | EEHRTASIL BUSHING, UPPER SHAFT
4 | 1309 1 |95 9hL1EA) POTION SCREW 6.75X24 L=20
5 (18607 1 |9529hL1kB) SET SCREW 6.75X24 L=14
6 (10524 1 |8HEIZ9E IEA) SET SCREW 6.75X24 L=6.5
7 |70016 1 |$HEI59E > 1EB) SET SCREW 6.75X24 L=3.5
8 (20067 1 | LEhT Lte RUBBER CAP
9 (15033 1 | sk OIL WICK
10 {60009 1 |EEBRAS— () BEARING COLLAR, M ;U-SHAFT
11 127172 2 | EEBRAS—(H)1E SET SCREW M6X1 L=8
12 160010 1 | L8725 (F) BEARING
13 (60223 1 |R&E=H5— COLLAR, BOBBIN WINDER
14 135999 2 |R&B=HZS—IE SET SCREW M6X1 L=6
15 |60224 1 | ERJLFT—1)#R) UPPER BELT PULLEY COMPLETE
16 (60225 1 | ERILET—1)—IEA) SET SCREW M6X1 L=12
17 (28043 1 |ER)LTFT—1)—IEB) SET SCREW M6X1 L=10
18 (60008 1 | EE#BRAS— () BEARING COLLAR, B ;U-SHAFT
19 160013 1 | LEBRAS—(#) 1L RETAINING RING, EXTERNAL C20
20 [27172 2 |EEBRATS—({2)1E SET SCREW M6X1 L=8
21 /60014 1 | EERTYDT (1) BEARING
22 160226 1 |BA43V9 X)Lk TIMING BELT
23 160225 1 [F—1—1EA) POTION SCREW M6X1 L=12
24 128043 1 [F—1—I1EB) SET SCREW M6X1 L=10
25 161043 1 |[7—)— PULLEY COMPLETE
26 [37031 1 |F—1)—f#LAl SCREW M6X1 L=16
27 |37028 1 |T—)—fLRLESE WASHER
28 [27172 1 | EEARILIE SCREW M6X1 L=8
29 [10563 1 | EEARILT Y v— WASHER
30 [11069 2 | EEAZ)LTILE FELT
3161035 1 | EEAARILHE(A) OIL WICK, 6X6 L=250
32 [10729 1 | EEARILEE OIL WICK
33 |61044C 1 |XFUT INDICATING RING
35 (27171 1 [X=FYoJ Ik SET SCREW M5X0.8 L=10




X YRE{%/Upper feed mechanism
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Wi 8z B84% /Quick reverse mechanism




E1XYB8{%/Upper feed mechanism

=

N | EEE |He LS DESCRIPTION

PARTS No.|QTY
1 160214C 1 [ EEYEZEOVFGEE) UPPER FEED CONNECTING ROD COMP'S
2 (60214 1 | EXYEFEOYR UPPER FEED CONNECTING ROD
3 [28076 1 | EEEOyRERL BOLT, SOCKET M6X1 L=18
4 160215 1 | EEYEREEDFE UPPER FEED CONNECTING LEVER
5 |28076 1 | k@R SFERBL BOLT, SOCKET M6X1 L=18
6 60217 1| EEYESE (FR) UPPER FEED CONNECTION COMPLETE
7 |BS07333 1 | EXYEsE/ AT PIPE, 4
8 |17047 2 | EEYEHEDFERL SHOULDER SCREW, SM9/32X28 L=8.5
9 (17095 2 | EZEYEHERQU 1R RETAINING RING, E8
10 [60218 1 | ERYEREE=——IL/(T TUBE, 5X3X170L
11| 0148-F 1 EHEE=—IL/SMTITILk FELT, 3X18
12 60219 1| EEYEEEHS OIL WICK, 2X2X190L
13 (30750 1 | EEYESE AR FASTENING BAND
14 [60079 1 [FEYEhT LR RUBBER CAP

W ELBH{%/Quick reverse mechanism
N | maEE [4e % DESCRIPTION

PARTS No.[QTY
1 160203 1 |7\ IL/\—Eh REVERSE STITCHING LEVER SHAFT
2 (17095 I AS VTG Nl RETAINING RING, E8
3 [(B025100 1 /Syl —ElIE Ty v— WASHER, PLAIN S 10
4 |B147504 1 |RT% SPACER
5 (60204 3 [hTAILE BOLT, SOCKET M4X0.7 L=6
6 [BS07375 1 I\ ILN—RTY2 5 SPRING
7 |BS07374 1 |7 \woLR— REVERSE STITCHING LEVER
8 [BS07384 1 | BT XALIN—A4 REVERSE STITCHING LEVER PLATE
9 [B100511 1 [\wHLA—#ELAal SCREW, SM3/16X32 L=6.5




gH#E- XEEZR (O AKE, SBAT)

Needle bar and thread take—up mechanism (single needle, type S)




fHiE - RGO KE, s717)

Needle bar and thread take—up mechanism (single needle, type S)

. = iT: DESCRIPTION
N | HEES |uE i
PARTS No.|QTY
1 |61026C 1 |&HEEEGEE) NEEDLE BAR BRACKET ASSY
2 61026 1 |8t xE NEEDLE BAR BRACKET
3 (60028-02 1 |#HELEE NEEDLE BAR BRACKET SHAFT
4 (60028-03 1 2T LA RUBBER SHEET
5 60030 » s sy PIN
6 (60044 1 |[#HElEEERAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 (37112 2 |#tEfEEERL—ILIE SCREW M3X0.5 L=6
8 (61036-A 1 |8t NEEDLE BAR
10 [B140553 1 |&tiE SET SCREW, SM1/8X40 L=4.5
11 (60041 1 |&tiEiasE NEEDLE BAR CLAMP
12 (37134 1 |#HEiaiEal SCREW M4X0.7 L=10
13 161006 1 |$HEREAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 1 |8tELEE=—— g T OIL TUBE, 5X3X115L
15 160032 1 ﬁJri%:t.‘:.*;‘m?s OIL WICK, 2X2X700L
16 (60576 1 [$HEXERARUY SPONGE
17 (30046 1 [#HBXERR TIE SCREW M4X0.7 L=6
19 (61042 1 | X¥EEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 HE?FE"/.IE*;C SCREW M6X1 L=8
21 61034 1 | RTEE B OIL WICK
22 |134737-A 1 |X7E THREAD TAKE-UP LEVER
23 |61005 1 |&HEITUY NEEDLE BAR CLANK ROD
24 (15026 1 | XEfasE NEEDLE BAR ROCK FRAME
25 [10728 1 | KRS OIL WICK
26 [10523 1 |85 9EY STUD
27 [10726 1 (8IS IE D OIL WICK
28 [15038 1 |#HEO59E T LR RUBBER CAP
29 |31110-A 1 |#t¥EZ=1E BOLT, SOCKET M3X0.5 L=10
30 |NO123 1 |#tDPx17 #23 NEEDLE, DPx17 (#23)
34 160043 1 |#HEXEEAZILED BUSHING,
35 /60081 1 ﬁﬂ%iﬁiﬁx@»(f&) BUSHING, B
36 |B116920 2 | s WASHER
37 160039 2 ggiggzﬁj:*’ COLLAR
38 (27177 2 |t EEAT—MHRL BOLT, SOCKET M5X0.8 L=16
39 (90625 2 ggg’aiﬁb%—ﬁmcvvbv— WASHER, SPRING
40 |61024 (I E: NEEDLE CLAMP
41 160634 1 |gHaEmEY1Es NEEDLE CLAMP BRAKE PIN




#5 - XFTER (1K ER4AT)

Needle bar and thread take—up mechanisim (single needle, type E)




g - XK OKRE, ER2(4T)

Needle bar and thread take—up mechanism (single needle, type E)

. = T DESCRIPTION
N | BaES |ue L
PARTS No.|QTY
1 |61026C 1 |&tEEEGEE) NEEDLE BAR BRACKET ASSY
2 |61026 1 |8t xE NEEDLE BAR BRACKET
3 (60028-02 1 |#HELEE NEEDLE BAR BRACKET SHAFT
4 (60028-03 1 2T LA RUBBER SHEET
5 60030 » s a ey PIN
6 |60044 1 |[#HElEExERAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 [37112 2 |#tEfEEERL—ILIE SCREW M3X0.5 L=6
8 [60026 1 |&H45 NEEDLE BAR
9 [B151594 1 |§HELRENT THREAD GUIDE NEEDLE BAR
10 [B140553 1 |&tiE SET SCREW, SM1/8X40 L=4.5
11 (60041 1 |&tiEiazE NEEDLE BAR CLAMP
12 (37134 1 |#HEiaiEal SCREW M4X0.7 L=10
13 |61006 1 |$HEREAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 1 |8tELEE=—— T OIL TUBE, 5X3X115L
15 |60032 1 ﬁJri%:t.‘:.*;‘m?s OIL WICK, 2X2X700L
16 (60576 1 [$HEXERARLS SPONGE
17 (30046 1 [#HBXERRTIE SCREW M4X0.7 L=6
19 (61042 1 | X¥EEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 HE?I:"‘/%M: SCREW M6X1 L=8
21 61034 1 [ RTEEV B OIL WICK
22 |34737-A 1 |X*E THREAD TAKE-UP LEVER
23 |61005 1 |&HEITUY NEEDLE BAR CLANK ROD
24 15026 1 | XEfasE NEEDLE BAR ROCK FRAME
25 [10728 1 | KRS OIL WICK
26 (10523 1 |#8EI59EY STUD
27 (10726 1 |#EIZ9E VS OIL WICK
28 15038 1 |8HEOZ9E  RkE RUBBER CAP
30 |NO123 1 |#tDPx17 #23 NEEDLE, DPx17 (#23)
34 160043 1 |#HELTEEAZILED BUSHING,
35 160081 1 ﬁﬂ%iﬁiﬁx@»(f&) BUSHING, B
36 |B116920 2 | s WASHER
37 160039 2 ggiggzﬁj:*’ COLLAR
38 (27177 2 |t EEAT—MHRL BOLT, SOCKET M5X0.8 L=16
39 (90625 2 |#tETEEWMAT—MHR LTy v— |WASHER, SPRING

_10_




fit ¥ - RIFBI R 24 &, SBA4T)

Needle bar and thread take—up mechanism (two needle, type S)

w\y o 42 43
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fHiE- X &R (24K 8, SB147)

Needle bar and thread take-up mechanism (two needle, type S)

=
N | mazs e LES DESCRIPTION
PARTS No.|QTY
1 |61026C 1 |&HEEEGEE) NEEDLE BAR BRACKET ASSY
2 61026 1 |#t8xE NEEDLE BAR BRACKET
3 (60028-02 1 |#HELEE NEEDLE BAR BRACKET SHAFT
4 160028-03 1 [T LA RUBBER SHEET
5 160030 2 |ftEXEK/mEY PIN
6 (60044 1 |#HElEEERAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 (37112 2 |#tEfEEERL—ILIE SCREW M3X0.5 L=6
8 |60622-A 1 |&H45 NEEDLE BAR
10 [B140553 2 |#t1E SET SCREW, SM1/8X40 L=4.5
11 (60041 I Eag:3akd NEEDLE BAR CLAMP
12 (37134 1 |#HEiaiEal SCREW M4X0.7 L=10
13 161006 1 |$HEREAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 1 |8tELEE=—— T OIL TUBE, 5X3X115L
15 160032 1 g EHS OIL WICK, 2X2X700L
16 |60576 1 |$tELERKRID SPONGE
17 |30046 1 |#tELERRUDIE SCREW M4X0.7 L=6
19 (61042 1 | XFEEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 |XEE IERL SCREW M6X1 L=8
21 161034 1 | RTEEV B OIL WICK
22 |134737-A 1 |X7E THREAD TAKE-UP LEVER
23 |61005 1 |&HEITUY NEEDLE BAR CLANK ROD
24 15026 1 | XEfasE NEEDLE BAR ROCK FRAME
25 [10728 1 | RFEFREERS OIL WICK
26 [10523 1 |85 9EY NEEDLE BAR COON, CRANK STUD
27 [10726 1 |8EIZ9E S OIL WICK
28 [15038 1 |8EIZ9E  RkE RUBBER CAP
29 |31110-A 1 |#t#1E BOLT, SOCKET M3X0.5 L=10
30 |NO123 2 |#1DPx17 #23 NEEDLE, DPX17 (#23)
31 |B062630 1 |#HAREAL SCREW SM3/32X56 L=4
34 160043 1 |#HELTEEAZILED BUSHING,
35 /60081 1 (#HEXEEAZIL(ER) BUSHING, B
36 |B116920 2 |t EEIYv— RING, THRUST
37 60039 2 |t EEhT— COLLAR
38 (27177 2 |t EEAT—MHRL BOLT, SOCKET M5X0.8 L=16
39 (90625 2 |#tEXEEHAT—HR LTIy v— WASHER, SPRING
40 (61206 1 |84 (1/747)(IZ#E) NEEDLE CLAMP (1/4”)(Std.)
41 (60624 1 |8$HEBERER (1/87~5/167)(EHE) THREAD GUIDE (1/8”~5/16")(Std.)
42 160634 1 |#t#kEY1ESD NEEDLE CLAMP BRAKE PIN
43 [61206C 1 |8t#k (1/47) #H(E#E) NEEDLE CLAMP ASSY (1/4”))(Std.)

P57 5 —U KR (SEAT) SR

refer to P57: table of gauge parts (type S)
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¥ Z BH1% /Presser foot mechanism

S#A 7 /type S
-8BLS-1,
-8BLCS-1,
-28BLCS-1
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1 % B84 /Presser foot mechanism

=
N | EEE |He LS DESCRIPTION
PARTS No.|QTY
1 [60161 1 |#HZ EITEARILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 1 |z EITEAZ/L(B) BUSH, R ; SPREADER SHAFT
3 (60162 1 |#Z EITE#AZ)L(C) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 1 |z EIFEA2/L(D) FEED SHAFT BUSH, L
6 |60116 1 [(BREAZLL SCREW M5X0.8 L=8
7 160069 1 |WZRAEHF1VIL PRESSER ADJUSTING DIAL
8 (60070 1 |#RZEREHR (RE) PRESSER ADJUSTING PLATE ASSY
9 (60077 1 |z REEHRZTILE FELT, PRESSER ADJUSTING PLATE
10 |60076 1 |WZAEHYIIEY PIN
11 {11426 1 |z YYIE LR RETAINING RING, E7
12 |60156 1 |2 EFER G P-FOOT LIFTER CONNECTION ASSY
13 60157 1 |3z EIFER RS OIL WICK, 2X2X400L
14 60158 1 (R LERENDEY PIN
15 28043 1 |#8z ElFEE 1 SCREW M6X1 L=10
17 |60074 1 |HRAERTY T SHAFT, PRESSER BAR SPRING
18 {60073 1 |AESTY)UT%(TF) SPRING SUPPORT, D
19 [60075 1 BTV PRESSER SPRING
20 |60071 1 |WBZERXT)TH5— COLLAR
21 160072 1 |BZERT)TZ (L) SPRING SUPPORT, U
22 119060 2 [BABRTVTEMRATITEY PIN, SPRING 3X8
23 131094 1 |[#RZEXT )T EIEDER RETAINING RING, E5
24 160155 1 |#RZ B8 PRESSER BAR, LIFTER SHAFT
25 |B146581 2 [z EifEhHsS— COLLAR
26 |B014760 2 |z EFE#AS—1ERL SET SCREW SM15/64X28 L=6
27 160380 1 |BREIFB (L) KNEE LIFTER ARM, U
28 128031 1 | EFB(E)EERL BOLT, SOCKET M6X1 L=14
29 160163 1 |z EFB(E)RTIVT SPRING
30 /60378 1 [BRLEIFEsEEGED) KNEE LIFTER CONNECTING BAR ASSY
31 |60378-01 1 |BRLEIFEREE KNEE LIFTER CONNECTING BAR
32 130203 2 [VoHR—L LINK BALL
33 |11412 2 |UroiR—ILFvk NUT
34 128578 2 |EFEIFEEEHFED Y v — WASHER, SPRING
35 |60165 1 |#8z EIFAHLB) PRESSER BAR LIFTER CAM, B
36 134323 1 R EFTALT)ERL BOLT, SOCKET M5X0.8 L=18
37 |60164 1 |z EIFAHLA) PRESSER BAR LIFTER CAM, A
38 161050 1 |z EIFALAERL SHOULDER SCREW, SM15/64
39 161051 1 R EFHLA)T Y Y—() WASHER, PLAIN L6
40 | 8047 1 R EFALALERET Y v— WASHER, WAVE 8
42 160166 1 |z ETHE PRESSER LIFTER BAR
43 (11430 1 [z EITHEEY LEVER GRIP
44 160379C 1 |BRETERGE KNEE LIFTER SHAFT ASSY
45 160379 1 | KNEE LIFTER SHAFT
46 |BS16290 1 |BREITEEY NEEDLE ROLLER, 4X19.8
47 (28208 1 |V EIFELE AR RETAINING RING, E10
48 160381 1 |BRLEIFB(T) KNEE LIFTER ARM, D
49 (34323 1 | EFB(TR)&ERL BOLT, SOCKET M6X1 L=18
50 |30804 1 |E¥EFBE(T) vk NUT, 3 M6
51 160159 1 [z E(FEmEY NEEDLE ROLLER, 5X29.8
52 130804 2 [HAAHAAVILFYE NUT, 3 M6
55 161027 1 |RZFERIZZE REST PIN
56 |60116 1 |#RZFEGRZAEL SET SCREW M5X0.8 L=8
<SBAT . type S>
53 [61020 1 |[#Hz@E PRESSER HOLDING BRACKET
54 127174 1 | xiEa=it BOLT, SOCKET M5X0.8 L=12
57 161022 1 |9V ZE LIFTING PRESSER BAR
58 161023 1 |[FZEAZIL BUSHING
<EBA7T . type E>
57 [60053 1 [z LIFTING PRESSER BAR
58 160055 1 [RAEAZ)L BUSHING
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1% YBH1{%/Feed mechanism




1%L B8{%/Feed mechanism

=
N | EEE |He LS DESCRIPTION
PARTS No.|QTY
1 160186 1 [ZEVREHET A VILE) FEED ADJUSTING DIAL, U
2 [BS38284 1 [EYFREHRLC ADJUSTING SCREW
3 (10812 1 |#4¥)LiERl SCREW, SM3/16X28 L=19
4 |B142746 1 |[FA4VILTYS v— SUPPORT PLATE
5 18420 1 oy sg O RING, 10
6 [B145502 1 |[F4¥ILEY POSITIONING PIN
7 |B100328 1 | FAVIEDRTYL Y SPRING, COMPRESSION
8 [60187 1 |[EYFREHAAVIL(T) FEED ADJUSTING DIAL, D
9 [BS38284 1 [EYFREHRLC ADJUSTING SCREW
10 (10812 1 [#4¥)LLe SCREW, SM3/16X28 L=19
11 |B142746 1 |[FAVILTYS v— SUPPORT PLATE
12 [18420 1 oY sg O RING, 10
13 |B145502 1 |[F4¥ILEY POSITIONING PIN
14 [B100328 1 | FAVIEDRTYL Y SPRING, COMPRESSION
15 {60192 1 [EYERE U S —E) CYLINDER ASSY
16 [60192-01 1 [EYSAES S — CYLINDER
17 [60192-02 L ES JOINT
18 [60192-03 1 |[HaALoY— SILENCER
19 [60198 1 |PCEBT7—Fa7 TUBE, 4X2.5X690L
20 |31021 2 [FEYREEH)A—IE BOLT, SOCKET M6X1 L=16
21 |28578 2 [REYREEHII A= v— WASHER, SPRING 2-6
22 128058 1 |RYSRE oS —iml BOLT, SOCKET M6X1 L=12
23 |30804 1 |[EYREH T —F vk NUT, 3 M6
24 160191 1 [EYERES YT —IR SETTING PLATE, PC-CYLINDER
25 |18065 4 |FEYFREEH)TIRIE BOLT, SOCKET M5X0.8 L=14
26 190625 4 [FEYFRESH)FTIRIET Y v — WASHER, SPRING 2-5
27 |60340C 1 |\ o8 —tyhk BACK CYLINDER ASSY
28 |60346C 1 |AEL—ILEEWL) GUIDE RAIL ASSY, L
29 |60346C 1 |AEL—ILIE(R) GUIDE RAIL ASSY, R
30 |27177 4 |AEL—ILLE BOLT, SOCKET M5X0.8 L=16
31 190625 4 [AEL—ILILETYS v— WASHER, SPRING 2-5
32 160347 1 [P F—AEEY NEEDLE ROLLER, 7X22.4
34 160350 1 |\ —FEREY CYLINDER GUIDE PIN, B
35 160230 1 |ERERTYVY SPRING
36 |60213 1 [1\wo o F—FEREVLE SET SCREW, SOCKET FT) M10X1.5 L=10
37 |60341 1 |71\ ) E—F LI —IL(ER) OIL SEAL (BACK)
38 160212 1 |1\ E—F AL —ILGED OIL SEAL (FRONT)
39 |60188 1 |:=YEREN ke FEED ADJUSTMENT ARM
40 160189 1 |EYERERE Y PIN
41 (27172 1 |EYERERE > 1E SET SCREW, SOCKET (FT) M6X1 L=8
42 160190 1 [FEYEREBER TS SPRING
43 |60194C 1 |EYRETE=SFEGED) FEED ADJUSTING LEVER ASSY
44 160194 1 EYRETESE FEED ADJUSTING LEVER
45 [60195 1 |EYRAEESFEEY NEEDLE ROLLER, 6X25
46 160115 1 [FEYEREERE Y LINK PIN, 8
47 (18028 2 [EYSAEAHEEVIE SET SCREW, SOCKET (CP) M5X0.8 L=5
48 (37008 1 |FEYREESF MOl SCREW M5X0.8 L=25
49 160196 1 |EYREERE FEED ADJUSTING CONNECTION
50 |60348 1 |1\ F—15F CONNECTING BLOCK, B-CYLINDER
51 160351 1 |\ B —1=BFIE BOLT M6X1 L=25
52 160349 1 |1\ —25FE RL PIN SCREW, M6X1.0
53 160342 1 I\ I) B =TG5 SPRING
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HZz _EITB8{% /Presser foot lifter mechanism

= <-8BLCE-1-BTFL-CD-DS,
=S| -8BLCS-1-BTFL-CD-DS,
= -28BLCS-1-BTFL-CD-DS>

<-8BLE-1, -8BLS-1>

A | 45
b,

©

Z @@
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Pz _E(FE8{%/Presser foot lifter mechanism

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 [60120 1 |ETEREEHAZILED UD-ADJUSTING SHAFT BUSH, F
2 160081 1 | ET=REEAZIL(E) BUSHING, F
3 |60126 1 |[cD&EA¥IL DIAL, CD
4 (60127 1 [CDEAYILAL DIAL CAM, CD
5 [60128 1 |[cDEA¥YILEY DIAL PIN, CD
6 1917 1 [CDEAYIEDRTY Y SPRING, A
7 [ 1392 1 [CcD& A+ )Lkl SCREW SM11/64X40 L=6.5
8 (60107 1 |ETEUHEZTEY SUPPORT PIN
9 60116 1 | L TFTEUBEZTEVIE SET SCREW M5X0.8 L=8
10 |60098 1 | ET=REHE GE) ADJUSTING BRACKET ASSY, UD
11 (60103 1 | ETE5EE ADJUSTING BRACKET, UD
12 160109 1 | L TEREEHS— ADJUSTING BRACKET COLLAR, UD
13 |30066 1 | ETF=EHRHEHS—1LERL BOLT, SOCKET M5X0.8 L=12
14 190625 1 | ETEREGEHNT—1ETYI v— WASHER, SPRING
15 (28563 1 | ETFESsRGE Ry N— BOLT, SOCKET M5X0.8 L=8
16 (90625 1 (R TDwSv— WASHER, SPRING
17 (60114 1 |FAgEEY o)) LINK ASSY, B
18 (60115 1 |FAgEY 9By LINK PIN, B
19 (27170 2 |[FAgEYIBEVIE SET SCREW M5X0.8 L=6
20 /60099 1 |FBX ETHL INNER PRESSER CAM, UD
21 127172 2 |hiRz ETFhHLIE SET SCREW M6X1 L=8
22 160101 1 P2 ETFOVKR INNER PRESSER ROD, UD
23 (60100 1 |z F TFAOYRRT7YLS NEEDLE BEARING
24 160113 1 |FAgEY A LINK, A
25 160102 1 | ETFavkFEY ROD PIN, US
26 |60083 1 |AEE7-5F CONNECTING LEVER
27 134323 1 |HEEh=5EHEORL BOLT, SOCKET M5X0.8 L=18
28 60084 1 |HEE=5FEEY PIN
29 127170 2 | ETFEHRGFELE SET SCREW M5X0.8 L=6
30 |[60106 2 | ET=HREEHHT— COLLAR, UD ADJUST-SHAFT
31 [18028 2 | ET=HEEHAHS—IE SET SCREW M5X0.8 L=5
32 |60129 1 |CDE#ELDFEED) CONNECTING LEVER ASSY, CD
33 |60129-01 1 |CDE#EEE CONNECTING LEVER, CD
34 160129-02 1 |CDE#EESFEEY PIN, CD
35 [28076 1 |CDE#ELEDFRENHRL BOLT, SOCKET M6X1 L=18
36 [60122 1 |2 LT =S ADJUSTING SHAFT, UD
37 |60117 1 | RPYA—1RZ R SUPPORT PLATE, STOPPER
38 (31092 2 | RbyR—iRZ MR BOLT, SOCKET M4X0.7 L=12
39 /31208 2 |ZFRIETYv— WASHER, SPRING
40 (17059 1 | RTYoT %20l SUPPORT SCREW
41 |60077 1 |ETFEUHZETILE FELT, PRESSER ADJUSTING PLATE
42 (60130 1 [CDSP#HTERL SPRING HOOK
43 (60152 1 [CDSPH#IE R LT vk NUT, M8
44 (60125 1 |CDRTYSB SPRING, B
45 (60502 1 |CDRTY25C SPRING, C
46 (18349 2 |CDY ) A —1kgug BOLT, SOCKET M3X6
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X H _EFEERH{R(-CD)/Alternating presser foot lifter mechanism (—-CD)

e
//\:"/;\/’\ 4%@ R
g " >
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X H FRIEBER{R(-CD)/Alternating presser foot lifter mechanism (-CD)

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 |38136 1 [RFoat—4a—1t SET SCREW, SOCKET (CP) M4X0.7 L=4
2 (60124 1 |IRTFULaA—=R—(T—TIL{FE) POTENTIOMETER ASSY
3 [60132 1 |[RFrar—4a—mitik SETTING PLATE, POT-METER
4 160204 1 |ARTFoPaA—2—EFRIE BOLT, SOCKET M4X0.7 L=6
5 (31207 1 |[RFratr—a—mtiRiETv¥— [WASHER, PLAIN M 4
6 (60123 1 |CDYY oS —($R) CYLINDER COMPLETE
7 |60123-01 1 [cDy Yoy — CYLINDER
8 [60123-02 Rk ES JOINT
9 (60123-03 1 | ALy — SILENCER
10 [60123-04 2 |cDYYuE—IE BOLT, SOCKET M3X0.5 L=45
11 160121 1 [CcDVYF—RI7—Fa1—7 AIR TUBE, 4X2.5X850L
12 (60131 1 |—WwFyo KNUCKLE
13 [38975-03 1 [3ax952h/8— 3P CONNECTOR COVER (3P)
14 [38976-08 1 |axro4%P) 3P CONNECTOR (3P)
15 (30187 3 |axsvsEy PIN CONTACT
16 |60542C 1 |ARTFoarA—42—Fh) POTENTIOMETER COMPLETE
4997 \vB8{%(-BT)/Quick reverse mechanism (-BT)
=
No. | EES |ME L= DESCRIPTION
PARTS No.|QTY
1 160207 1 |BT&%E (FR) CYLINDER CONNECTION ASSY
2 (B100511 1 [\wsL—iBLal SCREW, SM3/16X32 L=6.5
3 (B149094 1 |BTEHHT— STUD, ; S-LEVER
4 |BS01304 1 [BT:E#E#HHRL SCREW, SM1/4X28 L=18
5 |B149095 1 |BTEEES WASHER, PLAIN 6
6 (60205 1 |BTYY S —(#0) CYLINDER ASSY
7 160205-01 1 |BTY)UR— CYLINDER
8 [60192-02 1 |#F JOINT
9 [60123-03 1 |15 — SILENCER
10 (60202 1 |BTERZT7—F21—7 AIR TUBE, 4X2.5X720L
11 161047 1 BTV S —EfTiR SETTING PLATE, CYLINDER
12 135034 2 |IBTYoA—1E BOLT, SOCKET M6X1 L=20
13 /28578 2 BTV A—IETydv— WASHER, SPRING
14 (60209 1 |ZFyoiL KNUCKLE
15 (30804 1 |2y oILFvk NUT, M6
16 {18065 3 |BTY A —HHiR1E BOLT, SOCKET M5X0.8 L=14
17 190625 3 |IBTYI A —2RIET Y v— WASHER, SPRING
18 (30715 1 |Zuyo ey COUPLING PIN
19 | 4839 2 |ZWFvoILEV LEER RETAINING RING, E4
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L 3XYR3{%/Upper feed mechanism

— 40
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E 11X YB81{%/Upper feed mechanism

=

No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY

1 [60081 1 |[FEE A% (D) BUSHING, F

2 |60082 1 |[1EEARIL (8) BUSHING, B

3 |60106 2 |1EEhhS— COLLAR, UD ADJUST-SHAFT

4 (18028 2 |HEEHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5

5 60078 1 |EERRD SPONGE

6 (60080C 1 |#EEhEE) SHAFT COMPLETE

7 (60080 1 |# % SHAFT

8 131092 1 |EEFERL BOLT, SOCKET M4X0.7 L=12

9 (B104450 1 |#EET L RUBBER CAP, 8

10 (60057 1 |#EE#E CONNECTING PIN

11 (60528 1 |1EEhm OIL WICK, 4X4X235L

12 160068 1 |Fa—THARA) TUBE GUIDE

13 |60064 1 |Fa—THAFL BOLT, SOCKET M3X0.5 L=5

14 (60066 1 (& LEATHER

15 (18349 1 |&Rit BOLT, SOCKET M3X0.5 L=6

16 (60483 1 |[REZTyv— WASHER, SQUARE 10X12X1

17 |60065 1 | = XEH CONNECTION

18 (60059 1 |[EviEm STOPPER CLAW

19 (60060 1 IR ERR PRESSER CONNECTION PLATE

20 |60056 1 [z EEsE PRESSER BAR CONNECTION

21 160059 1 |[Evibm STOPPER CLAW

22 160064 1 |[Evibmie BOLT, SOCKET M3X0.5 L=5

23 160056 1 [z EEs PRESSER BAR CONNECTION

24 160059 2 |EVIE STOPPER CLAW

25 160064 1 |[Evibmie BOLT, SOCKET M3X0.5 L=5

26 160057 3 |HHAEERZEY CONNECTING PIN

27 160058 3 |HAEERE S OIL WICK, 2X2X80L

28 60094 1 |HEEEHE=—IL/\(T OIL TUBE, 5X3X75L

29 |BS51277 2 |[HEETTILE FELT

30 |BS51803 1 |#EETILE FELT

31 |60079 1 |t&EEhT Lz (B RUBBER CAP

32 |60086 1 |HEEE 2 imS OIL WICK, 2X2X80L

33 |60096 1 [N 1L B Edhim S OIL WICK, 2X2X20L

34 |60063 1 IRNhIEAEE SHAFT, SLIDE BLOCK

36 [60062 1 [IRhiEBE SLIDE BLOCK

37 [8145-03 2 |IRNIEAEE#HIEHEH RETAINING RING, EXTERNAL 4

38 |60061 1 [#R4LEHR STEADY PLATE

39 (37136 2 |[RAviEFRIE SCREW M5X0.8 L=10
<SBAT . type S>

40 [61021 1 |z E VIBRATING PRESSER BAR
<EZRA7T . type E>

40 [60050 1 |z E VIBRATING PRESSER BAR
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%Y EhBE{% /Feed shaft mechanism
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1%V Ef B {% /Feed shaft mechanism

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 [60081 1 [EYERAZIL (BIT) BUSHING, F
2 (60081 1 | ETEARIL(ED BUSHING, F
3 |60322 1 | EYEAS)L (F) FEED SHAFT BUSHING
4 160320 1 |ETEAZIL () UD-SHAFT BUSHING, B
5 (60321 1 [ZEYEHAZIL ($8) FEED SHAFT BUSHING, B
6 (60324 1 |EYEhA A ILS—IL(ED OIL SEAL
7 160324 1 | ET#AMILI—IL OIL SEAL
8 (60331 1 [EYEFAILS—IL(ER) OIL SEAL
9 (60313 1 |3EYEh FEED SHAFT
10 [BS12718 1 |EYERTILE CHEMICAL FELT
11 [B116920 1 | EVEHTYS v— RING, THRUST
12 |60310C 1 |EYEEGED FEED BRACKET SET
13 (60316 1 [3EYE FEED ARM
14 131021 2 [EYBi#Etal BOLT, SOCKET M6X1 L=16
15 (60310 1 |EYLEEEUAD FEED BRACKET ASSY
16 (31094 2 [FEYLTEEVIEDE RETAINING RING, E5
17 160308 2 [EYETEZEIVIv— WASHER, PLAIN
18 (60330 1 | EYUBEVLE SET SCREW, SOCKET (CP) M5X0.8 L=5
19 160311 1 [ZEYkEEY PIN
20 (31094 1 | EYUBE> IEDHER RETAINING RING, E5
21 160308 2 |EYETEZEIVY— WASHER, PLAIN
22 160373 1 |FEYUBEY EZ—IL/(T OIL TUBE, 5X3X200L
23 |60312 1 [EYBE Vit OIL WICK, 4X4X300L
24 (0148-F 1 |ZEYBE=—IL/XATTzILk FELT, 3X18
25 |15087 1 |[E=—L4T8#z TUBE SUPPORT, A
26 160204 1 |[Ez—)L/THZz 1k BOLT, SOCKET M4X0.7 L=6
27 160317 1 |EYLETEREEUAD FEED CONNECTING ARM ASSY, UD
28 |60317-01 1 |EYETFESE FEED CONNECTING ARM, UD
29 [60310-02 1 |EYLETESFEEY PIN
30 (31094 2 |EYLETESFEEVIEDE RETAINING RING, E5
31 /60308 2 |EYETFEZEIVY— WASHER, PLAIN
32 [28068 1 |EETE EEFERL BOLT, SOCKET M5X0.8 L=20
33 /60333 1 |EYLEEVHES OIL WICK, 2X2X110L
34 160318 2 |EYETYLY FEED LINK , UD
35 |60079 1 [EYET Lt RUBBER CAP
36 [60339C 1 | FRYEHZDOYRE) LOWER FEED CONNECTING ROD SET
37 160343 1 |1\ o g —EfE BACK CYLINDER CONNECTION
38 /60339 1 | FZYEEOYR(F4R) CONNECTING ROD COMPLETE, L-FEED
39 [60315 1 |35V S FEED SHAFT ARM
40 (28058 1 |EYER bR L BOLT, SOCKET M6X1 L=12
41 |60338 1 | TEYERFEEY PIN
42 131094 2 | TEYEFEE D IEOER RETAINING RING, E5
43 60308 2 | TRYEHEV DY v— WASHER, PLAIN
44 (60337 1 | FEYAL LOWER FEED CAM
45 (27172 2 | FEYAHLIE SET SCREW, SOCKET (CP) M6X1 L=8
46 (60314 1 [EYELEDHER RETAINING RING, E12
47 60106 1 [EYEAHS— COLLAR, UD ADJUST-SHAFT
48 18028 1 [EYEAS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 60319 1 | ET&Eh SHAFT, UD
50 |BS12718 1 |ETFE7zLk CHEMICAL FELT
51 160106 2 | ETE#AHS— COLLAR, UD ADJUST-SHAFT
52 118028 2 | ETFEAS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 1 | ETeEhd Lt RUBBER CAP
54 [60336C 1 [ZEYETOYRER) FEED ROD COMPLETE, UD
55 161014 1 [FTEYLETAHL FEED CAM, UD
56 /35999 2 |3EYETFTHLIE SET SCREW, SOCKET (CP) M6X1 L=6
57 |60336 1 [FEYLETOvR FEED ROD, UD
58 160315 1 | LT FEED SHAFT ARM
59 [28058 1 | ETEhpEiEsal BOLT, SOCKET M6X1 L=12
60 |60338 2 [FEYLETOYFEY PIN
61 /31094 4 | ETAYRE IE A RETAINING RING, E5
62 160308 4 | ETFOYRIYL v— WASHER, PLAIN
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7 —TB1& (S84 7) /Gauge parts (type S)

— &t

Single needle

ITII TR

— A&t

Two needle




47— & (SR1 ) /Gauge parts (type S)

P57 5 —U R (SHAT) SR

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 [19411-S 1 [Pz VIBRATING PRESSER FOOT
2 17104 1 [z SCREW SM11/64X40 L=6
3 [10796-S 1 |4z LIFTING PRESSER FOOT
4 119470 1 |94 HhH—H—F FINGER GUARD
5 61007 1 |8k THROAT PLATE
6 (60235 2 |1k SCREW M4X0.7 L=8
7 [61025C 1 |ARRER) SLIDE PLATE COMPLETE R
8 (BS07320 1 |ARE BOBBIN WINDOW
9 [61025 1 [AKRR SLIDE PLATE (R)
10 |61016 1 |AIRL SLIDE PLATE (L)
11 161008 1 |EYE FEED DOG
12 160540 2 [FEYELE SCREW M4X0.7 L=10
13 (18484 1 |4MERZIE SCREW SM9/64X40 L=11
14 {10677 1 (M BRIy v— WASHER
15 [19411C 1 [z () VIBRATING PRESSER FOOT COMPLETE
<2AK%t/ two needle>
1 [16525 1 [Hz (1/47) 12#E VIBRATING PRESSER FOOT (1/4”) Std
2 [16525C 1 |z (1/47) (FR) $E#E VIBRATING PRESSER FOOT COMPLETE (1/4”) Std
3 (10185 1 |9MBER (1/47)12% LIFTING PRESSER FOOT (1/4”) Std
4 11093701 1 | T4 H—H—F (1/4")1Z#% FINGER GUARD (1/4”) Std
5 (61204 1 |8tk (1/747)18B# THROAT PLATE (1/4”) Std
7 [61025C 1 [ARRGEE) (1/47) 124 SLIDE PLATE COMPLETE (R) (1/4”) Std
8 (BS07320 1 |ARE BOBBIN WINDOW
9 [61025 1 |ARR1/47) B# SLIDE PLATE (R) (1/4”) Std
11 161205 1 [EYsE (1/47) % FEED DOG (1/4”) Std
15 [61209C 1 [ARLER) (1/747) 12# SLIDE PLATE COMPLETE (L) (1/4”) Std
16 [BS07320 1 |ARE BOBBIN WINDOW
17 (61209 1 |ARL(1/47) B SLIDE PLATE (L) (1/4”) Std
18 (10662 1 [Pz SCREW SM5/32X40 L=6.5

refer to P57: table of gauge parts (type S)
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' — % (EA47) /Gauge parts (type E)

— & &t

Single needle
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17— Bf% (E44 ) /Gauge parts (type E)

N | mazs g LES DESCRIPTION
g [=]

PARTS No.|QTY
1 |60049 1 [FHx VIBRATING PRESSER FOOT
2 |60048 1 [PHzIE BOLT, SOCKET SM11/64X40 L=6
3 (60051 1 (9B Z ) LIFTING PRESSER FOOT
4 (27174 1 (481 BOLT, SOCKET M4x0.7 L=10
5 61007 1 |8k THROAT PLATE
6 (60235 2 |1k SCREW M4X0.7 L=8
7 [61025C 1 |ARRER) SLIDE PLATE COMPLETE R
8 (BS07320 1 |ARE BOBBIN WINDOW
9 [61025 1 [AKRR SLIDE PLATE (R)
10 |61016 1 |AIRL SLIDE PLATE (L)
11 |61008 1 [V FEED DOG
12 160540 2 [FEYsELE SCREW M4X0.7 L=10
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N R OAREL, 2488t B)

Rotary hook shaft mechanism (single needle, two needle: right)

_29_




N EBER (1A S 2K & H)

Rotary hook shaft mechanism (single needle, two needle: right)

=

No. | SRR EE (mE an DESCRIPTION
PARTS No.|QTY

1 [60242 I EEET HORIZONTAL HOOK BASE, R

2 (60295 1 |ERE)AREHASIL( L) BUSHING, U

3 |60533 I EES-YAC Wi DRAIN PIPE

4 |BS07333 1 | A—TF—xE1 47 PIPE, 4

5 (60267 1 | FTERTYLT(1R) BALL BEARING

6 (60243 1 | TE@ERDA ML —IL OIL SEAL

7 |60259 1 |h<EhIE O RETAINING RING, INTERNAL C26

8 160262 2 |hIERTIT BALL BEARING

9 (60263 1 [A—TF—8R7Yo 45 (L) BEARING

10 |60277 1 |A—TFF+—xEE> PIN

11 (60272 1 |[A—TF—xBE=—/4T OIL TUBE, 5X3X30L

12 160285 1 |A—TF—xEHS OIL WICK, 2X2X60L

13 (60253 1 |h<Eh SHAFT,;H/HOOK

14 160290 1 (A= F—8Fv—0uh) GEAR, S ; OP-SHAFT

15 (18028 2 |A—TF—8Frv—UMIiE SET SCREW, SOCKET (CP) M5X0.8 L=5

16 |60256 1 |h<EEFv—QUh) GEAR, S

17 (18028 2 |[AYEFv—CNIE SET SCREW, SOCKET (CP) M5X0.8 L=5

18 (60262 1 |[A—=TF—8HRT7YH(TF) BALL BEARING

19 (60258 1 |A~ERZT OIL PAN, ; H/HOOK SHAFT

20 [37509 2 |A<EHEZITIE SCREW M5X0.8 L=6

21 (60269 1 | TE¥v—#8) LOWER SHAFT GEAR COMPLETE

22 160270 1 | e8Iy v— WASHER

23 160267 1 | TFEHRT YT @D BALL BEARING

24 160264 1 | TERTYLTRILE — LOWER SHAFT HOLDER, BR

25 160266 1 [ FEARTYTRILET—0Y2T O RING

26 |60243 1 | TERTYLTHRILE—F 1)L —)L |OIL SEAL

27 [37229 3 | TERT7YTHLAL SET SCREW, SOCKET (CP) M4X0.7 L=5

28 (37210 3 |TFERT7Y T HRILE—IE SCREW, FLAT M4X0.7 L=6

29 (60271 1 |h<wxtE8Hh5— COLLAR, H-HOOK

30 [28076 1 [AvxEHIT—HFHHRL BOLT, SOCKET M6X1 L=18

31 |60281 1 |A—T7F+—%h OPENER SHAFT

32 |60282 1 |A—TF—8ifS OIL WICK, 8X8X80L

33 |B142274 1 |[$5HhFEI L RUBBER CAP, 4.2

34 160288 1 | A—TFr—HREERNL—IL ADJUSTING GUIDE RAIL, OP

35 [60278 1 |A—TF+—AsE ADJUSTING PIN, OPENER

36 60291 1 | A—TF—8E¥Xv— &G GEAR BASE COMPLETE, OP

37 (18420 1 |[A—TFFr—8Fvr—LtE50U2T O RING, 10

38 |27170 2 |[A—TF—EFvr—tEIE SET SCREW, SOCKET (CP) M5X0.8 L=6

39 /60251 2 |A—TF—Ea3HRERl SET SCREW, SOCKET (CP) M3X0.5 L=5

40 (60260 1 |h<ESE LUBRICATION SHAFT

41 (60246 1 |hvLr&mEy OIL TANK, H-HOOK BASE

42 (60357 1 |hEERIVIIN(T PIPE

43 118349 1 |ihiREHRL BOLT, SOCKET M3X0.5 L=6

44 (60261 1 |hESEARIL BUSHING, :LUBRICATION SHAFT

45 |60255 1 |hEEHMEIFTAILI—IL OIL SEAL

46 160244 1 |hvLxES—k vy SHEET PACKING

48 [60279C 1 (A= F—HEtEGER) SETTING BRACKET COMPLETE, OPENER

49 60279 1 |A—TF—mftE SETTING BRACKET, OPENER

50 60286 1 |A—TFF+—h OPENING ARM

51 160287 1 |A—TFF+—piE> PIN

52 (61028 1 |RELHS—RA—T+— OPENER, BC

53 | 4839 1 |[A—FF—BE IO RETAINING RING, E4

54 (37269 2 |A—TF—mfELE SCREW M3X0.5 L=6

55 |60241-01 1 [ATAR—5—(0.3) SPACER, 0.3 »resrrereresrrunennneens t=03
60241-02 1 | hTAR—H—(0.4) SPACER, 0.4 +rerrerresseusnenneees t=04
60241-03 1 [ATAR—5—(05) SPACER, 0.5 »re=rrerrressruneennaens t=05
60241-04 1 [AeAR—5—(0.2) SPACER, 0.2 »resrressresrrasnnnnnens t=0.2

56 161019 1 |h < ROTARY HOOK ASSY

57 161052 1 |FRE> BOBBIN

58 |38124 2 |hwx&iE BOLT, SOCKET M6X1 L=25

59 60252 1 |hvExELERELHT— ECCENTRIC COLLAR

60 |60245 1 |hvxELETYv— WASHER

61 [60273 1 |FA—TFr—SRfE SR OIL WICK, COTTON THREAD #0X50L

62 |27174 9 |A~vtEHFIVIIE BOLT, SOCKET M4X0.7 L=10

63 60285 1 | A—=TF—xEEVHS WIL WICK,2X2X65L
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HEHRES{% (2K &t: &£ ) /Rotary hook shaft mechanism (two needle: left)




H<ENEES % (2K &t : ££) /Rotary hook shaft mechanism (two needle: left)

=

No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY

1 |60600 I EEEEE HORIZONTAL HOOK BASE, R

2 (60295 1 |ERE)ARENASIL( L) BUSHING, U

3 |60533 IV EaS-VAC ) DRAIN PIPE

4 (60267 1 | TFEHRTYLT(#8) BALL BEARING

5 (60243 1 | TE@ER DAL —IL OIL SEAL

6 (60259 1 |H<EIEDER RETAINING RING, INTERNAL C26

7 (60262 2 |FA—TF—8RT7I) (L. TF) BEARING

8 160603 1 |AEHRTYLT BALL BEARING

9 (60602 1 |A—TFFr—xEE> PIN

10 (60253 1 |H~Eh SHAFT, ; H/HOOK

11 160290 1 (A= F—8Fv— M) GEAR, S ; OP-SHAFT

12 118028 2 |A—TF—8Fr—0MIiE SET SCREW, SOCKET (CP) M5X0.8 L=5

13 160256 1 |h<EhEFv—QUh) GEAR, S

14 {18028 2 |h<EFv—UMIE SET SCREW, SOCKET (CP) M5X0.8 L=5

15 160604 1 |AEHRTYLT BALL BEARING

16 (60258 1 |A~ERZT OIL PAN, ; H/HOOK SHAFT

17 |37509 2 |AvERHASZITIE SCREW M5X0.8 L=6

18 160269 1 | TEFv—#8) LOWER SHAFT GEAR ASSY

19 (60270 1 | TETyv— WASHER

20 |60267 1 | TEHARTYT @D BALL BEARING

21 60264 1 | TERTYLTRILE — LOWER SHAFT HOLDER, BR

22 160266 1 | TERTYLTHRILE—0) Y O RING

23 |60243 1 | TERTYLTHRILE—F 1)L —)L |OIL SEAL

24 137229 3 | TE#R7)THLAL SET SCREW, SOCKET (CP) M4X0.7 L=5

25 (37210 3 | TFERT7Y T HRILE—IE SCREW, FLAT M4X0.7 L=6

26 160271 1 |A=exEH5— COLLAR, H-HOOK

27 |28076 1 [AvxEHAT—HRL BOLT, SOCKET M6X1 L=18

28 60281 1 |A—7F—%h OPENER SHAFT

29 |60282 1 |A—TF—8ifS OIL WICK, 8X8X80L

30 [B142274 1 |[fAHfEFa L RUBBER CAP, 4.2

31 160288 1 |[A—TF—HHERNL—IL ADJUSTING GUIDE RAIL, OP

32 |60278 1 |A—T R ADJUSTING PIN, OPENER

33 |60291 1 |[A—TF—F¥vr— &5 GEAR BASE COMPLETE, OP

34 (18420 1 |[A—TFr—8F¥vr—LtE0UVT O RING, 10

3527170 2 |A—TF—Exvy—t &1k SET SCREW, SOCKET (CP) M5X0.8 L=6

36 |60251 2 |A—TFr—tEiHRE Rl SET SCREW, SOCKET (CP) M3X0.5 L=5

37 60260 1 |h<ESE LUBRICATION SHAFT

38 /60601 1 |Avx&mery OIL TANK, H-HOOK BASE

39 [60357 1 (A ERIVIN4T PIPE

40 (18349 1 iBkERLC BOLT, SOCKET M3X0.5 L=6

41 (60261 1 |h<ESEARIL BUSHING, :LUBRICATION SHAFT

42 160255 1 |hexERMEIFAILI—IL OIL SEAL

43 160244 1 P2l = ACTE SHEET PACKING

44 127174 9 |hvt&maroIE BOLT, SOCKET M4X0.7 L=10

45 [60279C 1 |A—7FEf+E GR) SETTING BRACKET COMPLETE, OPENER

46 (60279 1 |[A—TF+—HtE SETTING BRACKET, OPENER

47 160286 1 |A—TFF+—h OPENING ARM

48 (60287 1 | A—FF+—BEY PIN

49 (61028 1 |REVHS—RA—T+— OPENER, BC

50 | 4839 1 | A—TFr—xHBE IS RETAINING RING, E4

51 [37269 2 |A—TF—mftELE SCREW M3X0.5 L=6

52 |60241-01 1 [ARAR—5—(0.3) SPACER, 0.3 ++reererrrarrarrareanss t=03
60241-02 1 [ARAR—5—(0.4) SPACER, 0.4 ++reereerrrrareareanss t=04
60241-03 1 [ATAR—5—(05) SPAGER, 0.5 «ereererrrrrareareanss t=05
60241-04 1 [ATAR—5—(0.2) SPAGER, 0.2 «+reereerrarrareareanss t=02

53 161019 1 |h < ROTARY HOOK COMPLETE

54 161052 1 [RE>Y BOBBIN

55 /38124 2 |hwxtEiE BOLT, SOCKET M6X1 L=25

56 60252 1 |AXTELEROHAT— ECCENTRIC COLLAR

57 160245 1 |hvxELETYIv— WASHER

58 [60273 1 |[A—TF—RasE SR OIL WICK, COTTON THREAD #0X50L

59 60285 1 |A—TF—xEEVHS OIL WICK, 2X2X65L
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71< /Rotary hook complete
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717 /Rotary hook complete

. = T DESCRIPTION
N | HEES |uE L

PARTS No.|QTY

<tHFEFER &> <For Supply Parts>

1 |16407-05 1 (=21 NEEDLE GUARD
2 [16407-04 3 |REWZFEDRL SCREW
3 [16407-06 2 |&#tE(FiRiEHRL SCREW, SOCKET M3X6
4 (34314-10 1 |RFAFE TENSION SPRING
5 (16407-12 1 |RAFIERAE L ADJUSTMENT SCREW, FLAT
6 [16407-11 1 |RAF(EEHRL SCREW, FLAT
7 (61019-03 2 [5+F#ZiEsHRL SET SCREW, SOCKET
8 [61019-02 1 iREFRERL ADJUSTMENT SCREW, SOCKET
9 (3475401 1 |Z=ERh1E(E4a SPRING, ANTI-SPIN
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T EhB5{%/Lower shaft mechanism




T EhRS{%/Lower shaft mechanism

=

No. | SRR EE (1E an DESCRIPTION

PARTS No.|QTY
1 |60328 1 [TFERRTAZIL BUSHING, F ;LOWER SHAFT
2 |BS07333 1 | TEARILED/S1T PIPE, 4
3 |60326 1 | TFEhA AL —IL(ED) OIL SEAL
4 (60368 1 | TEIARIL ($8) BUSHING, B ;LOWER SHAFT
5 60327 1 | FEAAILS—IL(R) OIL SEAL
6 (60268 1 | TFEhSE AXREA) LOWER SHAFT (SINGLE NEEDLE MACHINE)

60605 1 | TEhSE QARER) LOWER SHAFT (TWO NEEDLE MACHINE)
7 (60329 1 | TE#EF (3:) 4 LOWER SHAFT COUPLING ASSY
8 (60329-03 1 (RY—7 SLEEVE
9 (60332 2 | TEh#EFIEA) SET SCREW, SOCKET (CP) M6X0.75 L=10
10 |37027 2 | TEh#F1E(B) SET SCREW, SOCKET (CP) M6X0.75 L=8.5
11 (60325 1 | TEh (%) LOWER SHAFT, B
12 |B144875 1 |#&ima0 PLUNGER
13 [BS38268 1 |#8manzxI)os SPRING, COMPRESSION
14 |BS38442 1 |§8Aa01k4l SCREW, SM1/4X40 L=5
15 160369 1 [ FRILRT—1 #R) BELT PULLEY COMPLETE, LOWER
16 |10615 1 | T7—U—RIEh SPRING, LOCK LEVER
17 |10616 1 [FT—U—#% LOCK LEVER
18 |10617 1 | T7T—U—/II RATCHET
19 /10618 1 | FT——inERE CONNECTING LINK
20 (10620 1 [F7—U—BYE>Y PIN, COTTER
21 (10613 1 [FF——#EEy LOCK LEVER SHAFT
22 (10614 1 [FTT—)—RIXEP SHAFT, SPRING
23 127170 2 | FANJLNT—ULE SET SCREW M5X0.8 L=6
24 (10619 1 | FT—=U—=RTY5 SPRING
25 160370 1 | FRILNT—1)—4E BELT SHAFT, LOWER
26 137026 1 | FRILMSELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 137185 1 | FRILSELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 [28043 1 | FEA%ILEDNLE SET SCREW, SOCKET (CP) M6X1.0 L=10
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fa:m B BB % (1AK&t) /Lubrication (single needle)
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#5878 B81% (1 &K %t) /Lubrication (single needle)

NO. | BmEEe |ME S DESCRIPTION
PARTS NO.| QTY

1 [60157 2 [CDAZJLEE OIL WICK, 2X2X400L

2 |60089 1 #6847 OIL PIPE

3 |B142274 1 ARk FEIT LR RUBBER CAP, 4.2

4 60088 1 [ESEA OIL WICK SUPPORT

5 (28563 1 RSBz LE BOLT, SOCKET M5X0.8 L=8

6 |60033 1 |#tEXEITILE FELT

7 160006 1 |7—L2TIILR(B) FELT, B

8 60005 1 | 7—LI7IILRA) FELT, A

9 60157 3 |ftiELTBEARILES OIL WICK, 2X2X400L

10 [60093 1 | 7—LBBERYE=Z—IL/N1T(B) |OIL TUBE, 7X5X210L

11 [60097 1 | 7—LIEHERY B OIL WICK, 2X250L

12 |30750 1 |/ R CLAMP

13 |60035 1 |$tET 8 HRYE=—)L/S47  |OIL TUBE, 7X5X510L

14 (60036 1 |#ETEHEBREY RS OIL WICK, 8X8X620L

15 (60092 1 | 7—LBBERYEZ=—IL/SN1T(A) |OIL TUBE, 7X5X560L

16 |60087 1 |mEL/S(T PIPE

17 |BS14189 1 [#6Hh#EF TERMINAL

18 [60366 1 |#SREFE=—)LN4T OIL TUBE, 5X3X185L

19 [B142274 1 (fAHEFD L RUBBER CAP, 4.2

20 [60118 1 | EFEREEE=——IL/\(T OIL TUBE, 5X3X150L

21 (60119 1 | ETF=REE S OIL WICK, 2X2X220L

22 | 0148-E 1 |#8BBEFEI2ILE FELT, 3X25

23 |30022-A 1 [#8m/ 4Tz CABLE CLAMP

24 160105 1 | ETFEREBEITILE FELT, UD ADJUST. BRACKET

25 160104 1 [ETF=RAHEIILNER FELT SUPPORT

26 |37136 1 | EF=REEI7ILMEZIE SCREW, M5X0.8 L=10

27 |BS01328 1 SRS I7zILNRZHhS— COLLAR

28 |16287 1 | ETF=REETILMNEZ Dyl v— [WASHER, PLAIN M5

29 160091 1 | 7—LEBEE=——ILN(T OIL TUBE, 5X3X420L

30 [60367 2 YRSk Y-JOINT

31 |60377 1 |YRIOa(VUREZ—JLiN(T OIL TUBE,7X5X40L

32 (60249 1 |hvxBE=Z—)L/IS4T OIL TUBE, 7X5X400L

33 160248 1 |hYLEERIVIEZ—ILINAT OIL TUBE, 7X5X190L

34 160372 1 | TERKRUD SPONGE, LOWER SHAFT

35 | 4223 1 |RRUOHEZ SPONGE SUPPORT

36 | 3052 1 |RRUOHEHZIERLE SCREW, SM9/64X40 L=4.5

37 |BS38735 1 | TEIARIL(BRMTF OIL FEED PIPE

38 160356 1 |[Z4)L3—E1K PLATE, FILTER BRACKET

39 160357 1 |4 B—ER/ AT PIPE

40 |BS38247 1 |Z4058—5 SUB-TANK

41 160362 2 |ZqILEA—T L RUBBER CAP

42 |BS44995 1 |2k FELT

43 60361 1 |43 —FByF> PACKING

44 | 8040 2 |EZ— i1 FH50T 1k SCREW, SM9/64X40 L=8

45 | 6603 2 |74)L3—EHR1ERLC SCREW, SM9/64X40 L=19

46 |60365 1 IRYKRAVOH#HmE=—)L/S4F  |OIL TUBE, 5X3X500L

47 |BS07876 1 |4 E3— 4T Z TUBE CLIP

48 30625 1 |EZ=RAFH50F (% UYELA) [CLAMP, 5N (PLAIN MACHINE)
35955 1 |EZ—ILIRATH5 T (%)Y ZEF) |CLAMP, 7N (THREAD TRIMMER MACHINE)

49 | 8040 1 |E=—=Ii(TFTH50T 1k SCREW, SM9/64X40 L=8

50 (30025 1 |ESIWILTHS5T1ED v y—  |WASHER, PLAIN L35

51 [60374 2 [#EE/ N R(TC-150) CABLE TIE

52 160357 1 ([7—LEHREY/IS(T PIPE

53 137209 1 | ETEFHE7TILMEZ IE SCREW, PLAIN M5X0.8 L=12

54 160527 1 RELAATEEE =—IL/8(T OIL TUBE, 5X3X5L

55 (60532 1 |[E=Z—ILFa—T%% TUBE SUPPORT

56 |31207 1 |[Fa—TXZ2IETYv— WASHER, PLAIN M4
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fa:H - EERE%R (22KEt) /Lubrication (two needle)
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#6:Mm- M BB %R (2K &) /Lubrication (two needle)

NO.

HaEs

b
feln

m% DESCRIPTION
PARTS NO. [ QTY
1 [60157 2 [CDAZILED OIL WICK, 2X2X400L
2 160089 1 |#8ih/ 47T OIL PIPE
3 |B142274 1 |#hFET LR RUBBER CAP, 4.2
4 60088 1 [HESEz OIL WICK SUPPORT
5 (28563 1 RSiRA L BOLT, SOCKET M5X0.8 L=8
6 |60033 1 |#HELETIILE FELT
7 160006 1 |[P—L7ZILR(B) FELT, B
8 60005 1 |[P—LIIIILR(A) FELT, A
9 60157 3 |ftELEEARILHS OIL WICK, 2X2X400L
10 (60093 1 |7—LBHARYE=——IL/NA4T(B) |OIL TUBE, 7X5X210L
11 [60097 1 | 7—LEHREREYHS OIL WICK, 2X2X250L
12 |30750 1 |#&EFRANAVR CLAMP
13 |60035 1 |$tET 88 RYE=—/L/S4F  |OIL TUBE, 5X3X510L
14 (60036 1 (#HETEEHEY B OIL WICK, 8X8X620L
15 (60092 1 |7—LBHERYE=—IL/NLT(A) |OIL TUBE, 7X5X560L
16 |60087 1 [EELA1T PIPE
17 |BS14189 1 |$EHhMF TERMINAL
18 (60366 1 |#REFE=—LqT OIL TUBE, 5X3X185L
19 |B142274 1 |#RFEDT LR RUBBER CAP, 4.2
20 [60118 1 | ETF=ERHEE=—IL/N(T OIL TUBE, 5X3X150L
21 [60119 1 | ETEREHE MBS OIL WICK, 2X2X220L
22 | 0148-E 1 |[#EiBBEFEI7ILE FELT, 3X25
23 |30022-A 1 |#5m/ TRz CABLE CLAMP
24 (60105 1 |ETFTERHTEITILL FELT, UD ADJUST. BRACKET
25 160104 1 | ET=RHETzILNER FELT SUPPORT
26 |37136 1 | ETFT=RHETIMEZ L SCREW, M5X0.8 L=10
27 |BS01328 1 |SAFiEJTILMNRZ HS— COLLAR
28 16287 1 | ETERESHEIIILMEZ Ty v— |WASHER, PLAIN M5
29 160091 1 |[7—LfEHE=——L/N(T OIL TUBE, 5X3X420L
30 [60367 2 |YRISaq/ bk Y-JOINT
31 [60377 1 | YR/ REZ—JLiNAT OIL TUBE, 7X5X40L
32 |60621 1 |AvEBE=Z—)LiNAT OIL TUBE, 7X5X400L
33 160248 1 | WYX ERMEIIE=Z—ILINA4T OIL TUBE, 7X5X190L
34 160372 1 | TFT#HRKRD SPONGE, LOWER SHAFT
35 | 4223 1 |RRUDHER SPONGE SUPPORT
36 | 3052 1 | ARz IE SCREW, SM9/64X40 L=45
37 |BS38735 1 | TEARILER)HETF OIL FEED PIPE
38 160356 1 | Z4)L3—EWR PLATE, FILTER BRACKET
39 (60357 1 ([ZaNB3—ER/I14T PIPE
40 |BS38247 1 (24058 —5 SUB-TANK
41 160362 2 |43 —T Lk RUBBER CAP
42 |BS44995 1 (Zzik FELT
43 60361 1 [ZaB3—EvF> PACKING
44 | 8040 2 |EZ—JLATHRLYSUT1E SCREW, SM9/64X40 L=8
45 | 6603 2 |Z4)L3—ERILE SCREW, SM9/64X40 L=19
46 |60365 1 |IRNyKRPV I mE=—)L/S4T  |OIL TUBE, 5X3X500L
47 |BS07876 1 |4 E3— 1T % TUBE CLIP
48 130625 1 |EZ—=RA4FH50TF (% EYELA) [CLAMP, 5N (PLAIN MACHINE)
35955 1 |EZ— LT H50F (RUIY4HER) [CLAMP, 7N (THREAD TRIMMER MACHINE)
49 | 8040 1 |Ez—ILiA(TFTH50T 1k SCREW, SM9/64X40 L=8
50 (30025 1 |EZINATH5TIED v y—  |WASHER, PLAIN L3.5
51 160374 2 |5/ R(TC-150) CABLE TIE
52 160357 1 [T—LEHEY /(T PIPE
53 [37209 1 | EFTERGFEIoILNEZIE SCREW, PLAIN M5X0.8 L=12
54 (60620 1 |h<xBE=Z—)L/N(T OIL TUBE, 7X5X170L
55 160527 1 [BELNNAMTEEE=—IL/A(T OIL TUBE, 5X3X5L
56 (60532 1 |[E=z—ILFa1—T%% TUBE SUPPORT
57 131207 1 [(Fa—TF2lTvv— WASHER, PLAIN M4
58 |BS11308 1 [3—FhkiLE— CORD HOLDER
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% 2 B81%/Bobbin winder mechanism




% #:B8{%/Bobbin winder mechanism

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 |60571-A R BOBBIN PRESSER
2 |BS25413 1 | REEL/N\—EH(HR) BOBBIN PRESSER SHAFT ASSY
3 [B062400 1 |gBEZELNN—1EHL SCREW, PAN M4X0.7 L=6
4 (B026040 1 |RBZELN—LETYSv— WASHER, PLAIN 4
5 |BS25790 1 | RETHZITEE) B-WINDER SHAFT BRACKET ASSY
6 (60222 1 |HREEhidh BOBBIN WINDER SHAFT
7 (B048060 1 |H&Ehishi s RETAINING RING, E6
8 |BS23651 1 |R&ESkEtEal SET SCREW, SOCKET (FT) M6X0.75 L=6
9 (BS25417 1 |R&SEHR SPRING
10 [BS25418 1 [RBERELIER SPRING
11 (60570 1 [&=w BOBBIN WINDER SHAFT
12 |BS25410 1 |R&EZFH BOBBIN WINDER WHEEL
13 [BS25789 1 |RBZTLEG RUBBER RING, 29
14 [B012400 2 |R&=HIERC SET SCREW M4X0.7 L=6
15 [BS51262 1 [[ESY&KFHR DUST GUARD PLATE
16 (60216 1 [fRBEAy/—hL BOLT, SOCKET M5X0.8 L=35
17 [B025080 1 | RE&E=mET v v— WASHER, PLAIN S 8
18 (4135 1 [R&EBZZbyN—Fvk NUT M5
19 [BS25478 1 [%REIYAR KNIFE
20 |B062680 1 [RPYARIERL SCREW, PAN SM11/64X40 L=6
21 /135994 1 |RUIYAREY PIN, SPRING 2
22 |BS38736 1 |HREBEHFE) BOBBIN WINDER TENSION COMPLETE
23 (37229 1 |RAFEL SET SCREW M4X0.7 L=5
24 (11142 1 |RPYAR Ty v— WASHER
25 140132 1 |pB=HER AR ADJUSTING FLAT SPRING
26 |37532 1 |R&ESHER/ A ARERLC SCREW M3X0.5 L=3.0
27 [31017 1 |R&EZHEHRLE SCREW M3X0.5 L=8.0
28 140138 1 |%RBEHYIaVTA BOBBIN WINDER CUSHION RUBBER
HFEDHRE{R/Tension release mechanism
[
N | BEES |%E an DESCRIPTION
PARTS No.|QTY
1 [60150 1 [RFELESE(HD) THREAD FLOAT LEVER ASSY
2 |60150-01 1 |RZELEDE THREAD FLOAT LEVER
3 (60195 1 |RiZLESFEEY NEEDLE ROLLER, 6X25
4 131021 1 |RFLESDEHERL BOLT, SOCKET M6X1 L=16
5 (60149 1 |RZFLLA—ETITHE LEVER SETTING PLATE
6 (38042 2 |REBLLUNA—ETELE SCREW M4X0.7 L=12
7 160147 1 |&RiZELL/AN— THREAD FLOAT LEVER
8 (61032 1 |RZLEBOAREH) THREAD FLOAT PLATE (SINGLE NEEDLE)
60144 1 |&RZLEE2xEtH) THREAD FLOAT PLATE (TWO NEEDLE)
9 [60153 1 [REZFLLA—ERL SHOULDER SCREW, SM11/64X40
10 [60145CC 1 [REAOLYL/AEEYE TENSION RELEASE SOLENOID COMPLETE
11 60146 1 |RZBLYL/AREUTITHR SETTING PLATE, SOLENOID
12 137134 2 |%ZLSOLEERIL SCREW M4X0.7 L=8
13 131207 2 |RZELYL/ARBEERT v v— WASHER, PLAIN M4
14 (60535 1 [REBLYL/AEZIR BRACKET, :SOL
15 130075 2 |[REBLYL/AFZIRIE BOLT, SOCKET M4X0.7 L=8
16 |31208 2 |ZITHRIETYY v— WASHER, SPRING
17 |60451 1 |E=—J)LiqT VINYL PIPE (5X4X260)
18 |60145C 1 |RFLYL/AR(FR) TENSION RELEASE SOLENOID
19 [34735 1 |RBLYL/AKINyXY PACKING, ;:TENSION RELEASE SOLENOID
22 (61033 1 |REZLBARATILT QEKEHIFAE) SPRING (EXCL. TWO NEEDLE TYPE)
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RUIYBER (1 A&, 288t H)

Thread trimmer mechanisim (single needle, two needle: right)




RUIYBERAIARE, 2488t H)

Thread trimmer mechanism (single needle, two needle: right)

=

N | mazs e LES DESCRIPTION

PARTS No.|QTY
1 |61012 1 [AEARZITE SUPPORT BRACKET, FIXED KNIFE
2 (31017 2 |EEARLE BOLT, SOCKET M3X0.5 L=8
3 (61010 1 |BEEAR FIXED KNIFE
4 161013C 1 [#R&EEREVE THREAD RETAINING PLATE COMPLETE
5 (31017 2 | RRFRILE BOLT, SOCKET M3X0.5 L=8
6 (27178 2 |BEEARZE BOLT, SOCKET M5X0.8 L=25
7 (16287 2 |EEARZEIET Y v— WASHER, PLAIN M 5
8 (61011 1 |EES)AR S DRIVING KNIFE SHAFT
9 (61009 1 [BREHAR DRIVING KNIFE
10 (30075 2 |ERENARIE BOLT, SOCKET M4X0.7 L=8
12 |BS21775 2 |EREjARERHS—(E) COLLAR COMPLETE
13 |60544 1 |ERE)ARBE(A)E DRIVING KNIFE ARM COMPLETE, A
14 (27174 1 |EEEIARBE(A)FERL BOLT, SOCKET M4X0.7 L=10
15 (60545 1 |EBEHARBE(B) DRIVING KNIFE ARM, B
16 (31092 1 |EEEARBE(B)fE4a L BOLT, SOCKET M4X0.7 L=12
17 160293 1 |ERENARESE DRIVING KNIFE CONNECTION
18 | 4835 2 |EEEIARERE L DR RETAINING RING, E3
19 (60305 1 [gRGIYYL/4F THREAD TRIMMER SOLENOID
20 160306 1 [RTYYL/AREAT R SOLENOID SETTING PLATE
21 127174 2 |HRIYIL/ARLE BOLT, SOCKET M4X0.7 L=10
22 131208 2 |REUYYLI/ARIERTY S Ty v— |WASHER, SPRING
23 160151 1 |REF2I1—THRUIYYL/AFE) TUBE, 120
24 |28031 1 |RYYL/AREFHRIE BOLT, SOCKET M6X1 L=14
25 [28578 1 |RVL/ARFERfTHRIET Y v—  |WASHER, SPRING
26 |60298 1 |EREIAREDE DRIVING KNIFE ARM
27 |34008 1 |EBENARTEDFERHRL BOLT, SOCKET M4X0.7 L=14
28 | 8145-02 1 |BEEIARI=HEO—S— ROLLER
29 | 8145-03 1 [fRN b EE LD RETAINING RING, EXTERNAL 4
30 /61017 1 |RYIYAHL THREAD TRIMMER CAM
3131092 3 |RUIYAhLIE BOLT, SOCKET M4X0.7 L=12
32 [35952 1 | RyRIHnFE TERMINAL BLOCK, ARM
33 (35971 1 | RyRiHFEL SCREW, M2.5X0.45 L=12
34 |31111 2 |RERFIRILEDYS v— WASHER, PLAIN M3
35 |31111 2 |BEARILET Y v— WASHER, PLAIN M3
36 (61013 1 |RRER THREAD RETAINING PLATE
37 |34825 1 |RREER THREAD RETAINING SPRING
38 161041 2 |RREERLE SCREW SM3/32X56 L=3.2
40 |60199C 1 |RYIL/AR5—T )L (#]) HARNESS FOR THREAD TRIMMER SOLENOID
41 |60480C 1 |[7—REEFR) GROUNDING WIRE COMPLETE
42 |BS03815 1 |[ao8h/8— 12P CONNECTOR CAP 12P
43 |B153969 1 [3axo%212pP CONNECTOR 12P
44 130150 1 (a9 %2h/\—6P CONNECTOR CAP 6P
45 |60565C 1 |BRRAYyFHr—T I HARNESS FOR KNEE SWITCH
46 (17376 1 |axro4% 6P CONNECTOR 6P
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HUYER% (24 &t : &) /Thread trimmer mechanism (two needle: left)
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HYIYUBH{% (2K &t : &£) /Thread trimmer mechanism (two needle: left)

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 |61012 1 [AEARZITE SUPPORT BRACKET, FIXED KNIFE
2 (61010 1 |BEEAR FIXED KNIFE
3 (31017 4 Rl BOLT, SOCKET M3X0.5 L=8
4 131111 4 Ty — WASHER, PLAIN M3
5 (61013C 1 [#R&EEREVE SPRING, THREAD HOLDING
6 (27178 2 |EEARZE BOLT, SOCKET M5X0.8 L=25
7 (16287 2 |EEARZEIET Y v— WASHER, PLAIN M 5
8 (61201 1 |EESE)AR i DRIVING KNIFE SHAFT
9 (61009 1 |EEEIAR DRIVING KNIFE
10 (30075 2 |ERENARIE BOLT, SOCKET M4X0.7 L=8
12 ([BS21775 1 |ERENAREHAHS—HE) L SET SCREW COLLAR COMPLETE
13 (60635 1 |EEEIAREHHS—TF SET SCREW COLLAR
14 |B014680 2 |EREIAREHHT—1E SET SCREW, SOCKET (CP) SM11/64X40 L=6
15 (60610 1 |RIYUYL/AFBiGE) THREAD TRIMMER SOL, ARM ASSY
16 (27174 1 |RYYL/AFEILE BOLT, SOCKET M4X0.7 L=10
17 (60611 1 [BRENARDO(A) LINK, A
18 | 4835 1 |BREE)ARERE IE O RETAINING RING, E3
19 (60612 1 [Bxtal SHOULDER SCREW, M6
20 |60613 1 |ERE)ARBE(D)FR DRIVING KNIFE ARM ASSY, D
21| 4835 2 |BEREHARERIEOHEH RETAINING RING, E3
22 |B156265 1 |EE WASHER, PLAIN 6
23 |60614 1 |BEBIARY > H(B) LINK, B
24 160615 1 |BEBIARBE(C)HE DRIVING KNIFE ARM ASSY, C
25 [31092 1 |ERENARBE(C)fE4L BOLT, SOCKET M4X0.7 L=12
26 | 4835 1 |EREfARESSLE AR RETAINING RING, E3
27 160617 1 [RTYYL/ARER) THREAD TRIMMER SOLENOID ASSY
28 160618 1 |REF2—T TUBE, 200
29 160616 1 [RTYYL/ARERAT R SETTING PLATE, SOL
30 |27174 2 |HRTYIL/ARLE BOLT, SOCKET M4X0.7 L=10
31131208 2 RV T Ty v— WASHER, SPRING 2-4
32 (27174 2 |HRTYIL/ARFERfTHRIE BOLT, SOCKET M4X0.7 L=10
33 (31208 2 |EfTHRAE St EES WASHER, SPRING 2-4
34 |60298 1 |EREIARIEDE DRIVING KNIFE ARM
35 [34008 1 |EBENAREDFE L BOLT, SOCKET M4X0.7 L=14
36 | 8145-02 1 |BRENARI=BER—F— ROLLER
37| 8145-03 1 |EEBIARZBFLE AR RETAINING RING, EXTERNAL 4
38 160307 1 |RYIYHL THREAD TRIMMER CAM
39 /31092 3 |RUIYAhLIE BOLT, SOCKET M4X0.7 L=12
40 (35952 1 |IRNyRigFE TERMINAL BLOCK, ARM
41 |35971 1 [RyRiFFEIE SCREW, M2.5X0.45 L=12
42 |35955 1 |E=—iaT5507 CLAMP, 7N
43 |B144075 1 |[EZ—ILi4FH950T 1k BOLT, SM9/64X40
44 130025 1 |EZ—=ILiIMTH52T1E Iy v—  |WASHER, PLAIN L3.5
47 (60154 2 |EEFERI—T SOLDERLESS SLEEVE
48 (60617-02 1 |RVIL/AR—TIL(8E) CABLE (SHORT)
49 |60617-03 1 |RVIL/ART—TIIL(R) CABLE (LONG)
50 |60305 1 |RIYVYL/AF THREAD TRIMMER SOLENOID
51 [23379 1 |Evik SCREW 9/64X40 L=3.9
52 161013 1 |RRER THREAD HOLDING PLATE
53 |34825 1 |RREER THREAD HOLDING SPRING
54 161041 2 |RREERLE SCREW SM3/32X56 L=3.2
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%A FR81% (1A %t) /Thread tension (single needle)
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NO. | BmEREE |uE mf DESCRIPTION
PARTS NO.| QTY

1 (60134 1 |E—AFE TENSION ADJUSTING STUD, 1ST

2 (20224 2 |E—F+¥m TENSION DISC

3 |20226-01 1 |iB&ERTYLY TENSION SPRING

4 20225 1 |E—FFFvbk NUT

5 160133 1 |E—AFRBNT THREAD HOOK, 1ST

6 (60136 1 |FAFR(E ) TENSION PLATE WITH PIN

7 160391 2 |RAFE TENSION ADJUSTING STUD

8 |60135-02 1 [AFHRAER THREAD GUIDE

9 |B145446 4 [FRFM DISC, ; TENSION

10 |B159805 2 |4—m DISC PRESSER, ; TENSION

11 |BS07490 2 |iB&EERTILY TENSION SPRING

12 |B149566 2 |RAFFTAYVIL TENSION NUT

13 |60138 1 | RXEERNLRET THREAD RETAINER

14 37288 2 | XEERLENFIE SCREW, TRUSS M4X0.7 L=5

15 10694 1 |Z—Fm TENSION SPRING GUIDE ASSY

16 |B118319 1 |[ZEMi4l SCREW, SM3/32X56 L=6

17 [19512 1 |REAFE TENSION ADJUSTING STUD, S

18 [10689 1 |RBIRTYY THREAD CONTROLLER SPRING

19 [19534 1 [a—Lykvuk TENSION NUT

20 |60141 1 |REOR TENSION RELEASE PLATE

21 [B112712 2 |REDHREERL SHOULDER SCREW, SM9/64X40

22 |60148 2 |REHEREY SHOULDER PIN, TENSION RELEASE

23 (60143 1 |RESHHLE L PUSHER PIN, M4X0.7, TENSION RELEASE

24 120226-02 1 [REBOHLRTIVS SPRING

25 (60142 1 |[REOHLEDR TV NUT, CAP M4

26 | 4137 1 |REOHHLEVARAEF VR NUT, 1 M4

27 [10690 1 [RTVT = STOPPER

28 |B062670 1 |RBIERTYLTZ2IF1IERL SCREW, PAN SM9/64X40 L=5

29 160137 1 |REAFEHT— COLLAR, TENSION STUD

30 (37229 1 |RAFEHLS—LE SET SCREW, SOCKET (CP) M4X0.7 L=5

31 (34629 2 |FAFHR1E SCREW, TRUSS M4X0.7 L=8

32 131568 1 [@ERENFHE THREAD GUIDE, U

33 34629 1 |EAR#EF(E)IE SCREW, TRUSS M4X0.7 L=8

34 |60534C 1 (@EHRENFOHE THREAD HOOK ASSY, D

35 160534 1 [@EmHRENFT THREAD HOOK, D

37 |BS48761 1 |$tREA THREAD CLAMP

38 |BS49530 1 |#HARERAELITHR SPRING COMPRESSION

39 [B112301 1 [Bxtal SHOULDER SCREW, SM1/8

40 160140 2 |[EmAE(F)1E SCREW, FLAT M5X0.8 L=8

41 128206 2 |B—LybRbysA— STOPPER, TENSION NUT

42 137229 1 |RFAFHEL SCREW M4X0.7 L=5

43 |60136C 1 |EEFH#R (K#8) TENSION PLATE COMPLETE
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B8R (24 %t1) /Thread tension (two needle)

37 38 39 V




A FBH1% (24 81) /Thread tension (two needle)

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 [60134 2 |E—FE TENSION ADJUSTING STUD, 1ST
2 (20224 4 |E—FR+¥m TENSION DISC
3 [20226-01 2 |iBEERTILY TENSION SPRING
4 (20225 2 |E—HRHFFVE NUT
5 160133 2 |E—AFRENT THREAD HOOK, 1ST
6 |60136 1 |[FAFR(EAT) TENSION PLATE WITH PIN
7 (60391 1 |REAF&E TENSION ADJUSTING STUD
8 (60135-02 1 [AFHRAER THREAD GUIDE
9 (B145446 4 [FRFM DISC, ; TENSION
10 [B159805 2 |#—m DISC PRESSER, ; TENSION
11 [BS07490 2 |iB&EERTILY TENSION SPRING
12 [B149566 2 |RAFFTAYVIL TENSION NUT
13 (60138 1 | RFEERALENT THREAD RETAINER
14 137288 2 | REERRBMNTIE SCREW M4X0.7 L=5
15 (10694 2 |ZEm TENSION SPRING GUIDE COMPLETE
16 |B144682 1 |[ZEMi4l SCREW SM3/32X56 L=12
17 (10962 1 |REAFE TENSION ADJUSTING STUD, L
18 (10689 1 |RBIRTYY THREAD TAKE-UP SPRING
19 (19534 1 [a—Lykvuk TENSION NUT
20 |60141 1 |REOR TENSION RELEASE PLATE
21 |B112712 2 |REDHREERL SHOULDER SCREW SM9/64X40
22 160148 1 [REBOEREY () SHOULDER PIN, TENSION RELEASE
23160143 1 |RESHHLE L PUSHER PIN, TENSION RELEASE
24 |20226-02 1 [REBOHLRTIVS SPRING
25 160142 1 |REOHLEDR SV NUT, CAP M4
26 | 4137 1 [REOHLEVARAF VR NUT, M4
27 (10690 1 |RTYo5%= STOPPER
28 |B062670 1 |RBIERTUTZ2IF1IERL SCREW SM9/64X40 L=5
29 60137 1 |REAFEHT— COLLAR, TENSION STUD
30 /37229 1 |RAFEHLS—LE SET SCREW M4X0.7 L=5
31 /34629 2 |FAFHR1E SCREW M4X0.7 L=8
32 [31568 1 |EARENFH(LE) THREAD GUIDE, U
33 (34629 1 [@EREF(E)1E SCREW M4X0.7 L=8
34 |60534C 1 (@EHRENFOHE THREAD HOOK COMPLETE, D
35 [60534 1 [@EHRENFT THREAD HOOK, D
37 |BS48761 1 |$tRBA THREAD CLAMP
38 |BS49530 1 |#HARERAELITHR SPRING COMPRESSION
39 |B112301 1 |E¥4al 3.18x40 SHOULDER SCREW, SM1/8X40
40 160140 2 |[EAB(F)IE SCREW M5X0.8 L=8
41 (28206 2 |B—LybRbysA— STOPPER, TENSION NUT
42 160630 1 |REAF& TENSION ADJUSTING STUD, L
43 10952 1 [REBOEBREV(R) SHOULDER PIN L, TENSION RELEASE
44 137229 1 |RFAFEL SET SCREW M4X0.7 L=5
45 (60632C 1 |EEAFH#R (K#8) TENSION PLATE COMPLETE
46 (16411 1 |#RBIRTYLS (B THREAD CONTROLLER SPRING (FRONT)
47 (16413 1 |ZEMT7yirvy—<XK) WASHER (LARGE)
48 |16414 1 | ZEMTyirv—UN) WASHER (SMALL)
49 116419 1 7(7“}97\7]/ \— THREAD CONTROLLER SPRING (FRONT) COVER
50 [8103 1 | R THhN—1kHHl SCREW SM11/64X40 L=3.5
51 [16418 1 | RTYVS R HhS— THREAD CONTROLLER STUD COLLAR
52 18103 2 | RV HEHS—1EHRL SCREW SM11/64X40 L=3.5
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EH XA vFBE{% (-FL) /Knee switch mechanism (-FL)

FH XA vFE{%/Manual switch mechanism

_51_



EH XA vFBE{%(-FL)/Knee switch mechanism (-FL)

=
No. | B EE (He S DESCRIPTION
PARTS No.|QTY
1 |60541C 1 [RAAMyFEIE KNEE SWITCH ASSY
2 |B142026C 1 | RAyFERAF I R) KNEE SWITCH SHAFT ASSY
3 |B142026 1 | RAyFEATITE KNEE SWITCH SHAFT
4 (B142027 1 | RAMyFERAAITEES BRACKET, ;SHAFT
5 [B100463 1 | RAOyFERAMSIFHFELERLE BOLT, SQUARE 5/16X18 L=13.5
6 |B114967 1 | RAYFERAFIFER Y/ A— STOPPER, ;K-LIFTER PLATE
7 |B110087 1 | RAOyFERAFIF#HIE BOLT 15/64X28 L=8
8 [60541 1 |BRRAyF (#0) SWITCH & CONNECTOR ASSY
9 |60541-03 1 |BRARAyF - Bt 4k ($2) SWITCH & SETTING PLATE ASSY
10 30187 2 |[axssEY PIN CONTACT
11 [30185 1 |3ax94—P) 6P NYLON CONNECTOR
12 (30151 1 |39 3—h/\—6P PLUG COVER, #14
13 (30750 1 &g/ R BEAD BAND, S
14 (40253 4 |BRRAyFEAFITRRL WOOD SCREW, FLAT M4.1X25
FF R A vFBH{%/Manual switch mechanism
[
N | BEES |%e an 4 DESCRIPTION
PARTS No.|QTY
1 160473C 1 [RAMyFEvk SWITCH COMPLETE
2 |60177 1 | RAYFHN— SWITCH COVER
3 (60175 3 | R4/ yF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 (60176 2 | R4 yF(UB-15KKS1M) SWITCH, UB-15KKS1M
5 |60184 5 [LUX LENS
6 |60170-01 1 |[#LARE2<T—Y QR PUSH BUTTON MARK, QR
7 |60170-02 1 |#LAKRFA<T—Y CD PUSH BUTTON MARK, CD
8 160170-03 1 |#LAKRF2<—2 BC PUSH BUTTON MARK, BC
9 |60170-04 1 [#LARE<T—S HS PUSH BUTTON MARK, HS
10 [60170-05 1 |#LAKRE<—S PC PUSH BUTTON, PC
11 160183 5 [#LARZY PUSH BUTTON
12 [60181-02 1 | RAYFH5—T I HARNESS
14 (60467 1 |[axroaEY PIN CONTACT : LLF-01T-1.3E
15 /60473 1 [BTRAYF5—TIL HARNESS COMPLETE
17 160479 1 |axrg3—Hh/\—15P CONNECTOR CAP
18 |60466 1 |ako4—15P NYLON CONNECTOR
19 30750 1 |$ERAVF CABLE TIE
20 |60178 1 | RAyFH/\—IR SWITCH COVER PLATE
21137288 2 |RAyFHh/A—IE SCREW M4X0.7 L=5
22 160204 2 |RAYFHN—IRIE BOLT,SOCKET M4X0.7 L=6
23 |31207 2 | RAYFHhIN—tRIET Y v— WASHER, PLAIN M 4
25 160543 7 |aARoEEY PIN CONTACT : LLM-01T-1.3E
26 |E201271 2 |#Ein 270Q1/4W
27 |60181-01 2 | B WIRE
28 160543 2 |[axs2EVBTAAYFH) PIN CONTACT : LLM-01T-1.3E
29 160572 2 |WEF—T HEAT SHRINKABLE TUBE
30 |60573 2 |WEF—T HEAT SHRINKABLE TUBE
31 160618 2 |REFL—T PROTECTIVE TUBE
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28 £ B8{%/Air presser mechanism

Wz 70F 12T —43B8{% (-FL) /Presser foot actuator mechanism (—-FL)

St 5
0, %

93




=

No. | B EE (He LS DESCRIPTION
PARTS No.|QTY

1 60491 1 |BERFEVNGE) SOLENOID VALVE SET, 4

2 |60387C 1 |BEAFQ@QRI244F) SOLENOID VALVE ASSY, 4

3 60387 1 |EBF4E24V) AIR MANIFOLD ASSY, 4

4 |60387-01 4 |ERS SOLENOID VALVE

5 |60387-02 8 |EBHFIERL SCREW, M2X20

6 [60387-03 4 |HR5YRA0SP-G) GASKET

7 160387-04 1 |T7<=/R—ILF4(MFS4) AIR MANIFOLD, 4

8 [30720-03 6 |FTST(A0548) PLUG

9 |60387-05 3 [#FEWN JOINT, A

10 |60387-06 2 [#FB) JOINT, B

11 |60468 1 |axs43488 CONNECTOR COMPLETE, 4

12 [60387-12 2 (a9 — AIR MAFLER

13 |BS09228 1 |=vyZILA) NIPPLE, 1/4X1/8

14 |BS09318 1 |LF¥aL—4— INTEGRATOR

15 [60387-13 1 |=vyZILB) NIPPLE, B

16 [60387-14 1 |AR—ILN LT BALL VALVE

17 |60387-15 1 |=vyZILC) NIPPLE, C

18 |60387-16 1 | BREFEMTITIR SETTING PLATE, VALUE

19 [60387-17 4 |(EBHFIERLC SCREW M3X0.5 L=38

20 |31208 4 |BEFLEEITYS v— WASHER, SPRING

21 131207 4 |BEHFETET Y v— WASHER, PLAIN M 4

22 110734-24 2 |ERFET (R WOOD SCREW, M4.5X20
W2 7OF 1T —4E§{%(-FL)/Presser foot actuator mechanism (-FL)

No. | mRES e % DESCRIPTION
PARTS No.|QTY

1 [60172 1 [FLI )2 —R) CYLINDER ASSY

2 [60172-01 1 |FLY YA — CYLINDER

3 |60172-02 2 |#F JOINT

4 |60172-03 2 |[FLY) oA —1kral SCREW M5X0.8 L=45

5 160174 1 |FLY Yo —$Ltal SCREW

6 [28070 1 |FLYY A —# R LT vk NUT, M8

7 160169 2 |FLRAZ7—Fa21—7 AIR TUBE, 6X4X770L
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& fmE8{% /Accessories

<-8BLE-1, -8BLS-1,-28BLS-1>

For two needle

148t H

For single needle |
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{tE S B81%/Accessories

=
No. | SRR EE (1E an DESCRIPTION
PARTS No.|QTY
1 [ 1872 1 |[ABEL>FO.5MM) HEXAGONAL WRENCH, 1.5
2 19456 1 |RALVF2MM) HEXAGONAL WRENCH, 2
3 (19457 1 |RALUF(2.5MM) HEXAGONAL WRENCH, 2.5
4 (19458-A 1 |RALV>FEMVMOL S HEXAGONAL WRENCH, 3 (LONG)
5 (19459 1 |RALUFEMM) HEXAGONAL WRENCH, 4
6 (19460 1 |RAL2F(BMM) HEXAGONAL WRENCH, 5
7 [25649C 1 |FSq/\—4548 SCREW DRIVER COMPLETE
11111885 2 e HINGE
12 |B143910 2 |EVDRZIFT L RUBBER CUSHION
13 [BS53188 2 |a—F—=1+@B) CORNER SUPPORT
14 [B148890 2 |a—F+—ZFWA) HEAD CUSHION
15 | 6055 6 [1E£T NAIL
16 (19462 1 [ AHRLUF DOUBLE WRENCH
17 |11193 1 |AA1ILEa0y OIL TANK
18 | 8125 1 [Bz=EL OILIER
19 | 8132-A 1 |ERGE ACCESSORY BAG
20 [60386C 1 iR OIL PAN COMPLETE
21 (60386 1 BT OIL PAN
22 |PL-09 1 [7—RSR)L LABEL, GROUNDING
23 [15082 1 [BUTA POLLY OILIER
24 15081 6 [HAZITEfTFHRL WOOD SCREW
25 [N0123 3 |&#f DPx17 #23 NEEDLE DPX17 (#23)
26 |BS53190 2 |EEERENT LRSI RE SPACER, C-SUPPORT
27 |BS53189 2 |3—F—=+3 LREE SPACER, H-CUSHION
28 |60478-AC 1 |BR&ETED KNEE LIFTER ASSY
29 |60478-A 1 |BLEiTF=E BRACKET, KNEE LIFTER
30 [B104619 1 |BRLEIFLTEH KNEE LIFTER BAR
31 |BS34756 1 |lRsT KNEE LIFTER PLATE
32 |B114967 1 |BRE TRy — STOPPER, :K-LIFTER PLATE
33 |B110087 1 [BRsTLlE BOLT, SM15/64X28 L=8
34 |BS31885 1 |BREThH/N— COVER, ; K-LIFTER PLATE
35 |40976 1 |BRETFE#REF R SPRING
36 |B017081 1 |BREFHFEERL BOLT, M8X1.25 L=16
37 |B100477 1 |BEER=Z (4% HEAD REST
38 |35254 1 |RItvk THREAD STAND ASSY
39 /61052 3 |/REY BOBBIN
40 (61010 1 |BEEAR FIXED KNIFE
41 (60699 1 |7"A%ERLEL HEXAGONAL WRENCH 2.5
AARHERALTILERQ) (EXCL. SINGLE NEEDLE “E” TYPE)
42 (30625 1 |BREBRT—TILI50T SYNCRONIZER CABEL CLAMP
43 (60374 1 [#EFRAUFR CABLE TIE
44 (61038 1 [3—FHn— CORD COVER
45| 8124 1 |EEERH/N— COVER
< %KY /Thread trimmer machine >
46 [38264 1 | 7—LR#NT THREAD GUIDE
47 130601 1 | 7—Lf#TiERl BOLT, SOCKET M5x0.8 L=10
48 (90625 1 | RTYT Ty p— SPRING WASHER, M5
<27 %t/Two needle >
25 [N0123 4 |&f DPx17 #23 NEEDLE DPX17 (#23)
38 /10947 1 |RItvk THREAD STAND ASSY
39 /61052 4 |RE> BOBBIN
40 |61010 2 |EEARX FIXED KNIFE
46 |38264 2 |7—LkETF THREAD GUIDE
50 [11196 1 |[Evtyk TWEEZERS
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H—IFK(SBAT)/ Table of gauge parts (type S)
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